A3522SNO03 (JP/22A-03)

T
ﬁ—wow
T s

i
t

101001 —YG0401
= — KM0512
YNO812
000454 wmwow
OBOB2A ——¢
JD0901T —
0101 — S5 |
w P JD1101W j
JD4801 —= = 04302 0BO73A — &
. —-JD1301  YGO601 = |
u \ LT @iy JD2101 JD1501 —
~JD1601 P ol | §— JD2001 ]
JDOBOT — ®-JD1201 W}[Q/ = ‘“‘ 5-JD19071 OBO73A —
JD5201 ; P~ 0B052A \ o W KP3016 OBO74A —o
KMO814 @ ] KMo6T8 JD1601W
| "M| | 2201 04001 SN KP3050
SIS | T 201 /

.
760801 OAMOAf%}JDMm Le — JD3102
g
/@ JLW KMO412A
KP4013
=3 } JDZSOZ/ JD2601
= 4~ OA00BA JQO101 5
o =2 KP4013 & /)2 TWOS0T—< AA3A0T AA3501
< N Q_' / (/ KMO412A |
DN | s i D600 1007
KP4008 S oy s
f t oY
& Y ‘ J’Q’l"ﬁ QRC‘)MO

@JD\QSOQ S TR o510 3o

§.4D2901 o KR Iy —KMO512 D560

>~JD3601 JD5801  JD3001 KFO406 -
Part_No Description Spec Qty| Part_No Description Spec Qty| Part_No Description Spec Qty
AA3401 |PUSHER SPRING 1| JD3102 |DRIVER 1| KS3008 |SPRINGPIN § 3-8 4
AA3501 |ROLLER 1| 03301 |PUSHER 1| Ks3213 |SPRING PIN sAgxtL | 1
JD0101  |BODY 1| JD3601 |RETAINER SCREW 1| onooeA |O-RING ARP568-006 | 1
JD0202  |BODY(2) 1 | JD4001  |FIXED PLATE SET 1| oAt10A |ORING ARP568-110 | 1
JD0301  |CYLINDER CAP 1| Jpa302 |MUFFLER 1| oa132a |ORING ARP568-132 | 1
JD0BO1  |CAP SEAL 1| Jpas01 |BUSHING 1| oBos2A |O-RING 5%15 1
JD0801 | PISTON ROD 1| JD4801 |FLAT WASHER 1| oBo73A |O-RING 7%25 2
JD0901 | MAIN PISTON 1| Jp5102 |FRONT SECTION 1| oBo74A |ORING 7%15 1
JD1001  |BUMPER 1| JD5201 |ADJUST SUPPORT 1| oBos2a |O-RING §8x15 1
JD1101  |HANGER 1| Jp5301 |REAR BODY 1| oBi61A |O-RING 16x15 1
JD1101W | TRIGGER VALVE ASSY. 1| Jps402 |GUIDE PLATE 1| oGo4sH |O-RING G45 1
JD1201  |FLAT WASHER 1| Jp5601  |STOP PLATE 1| 0sot5A |O-RING 15 1
01301 |STEM 1| JD5701 |CONNECT SET 1| osoteA |O-RING 16 1
JD1401 | TRIGGER VALVE SEAT 1| JD5801 |DISTANCE SET 1| osot8A |O-RING S-18 1
JD1501 | TRIGGER VALVE STEM 1| JD6001 |MAGAZINE SEAT 1| uptoot |STOPPIN 1
JD1601 | COMPRESSION SPRING 1 Ja0101 |ANVIL HOOK 2 | uDt101 |COMPRESSION SPRING 1
JD1601W | TRIGGER ASSY. 1 | KFo406 |FLAT HD.BOLT Max07—6L | 4 | YCl601 |CRING §16 1
JD1701 | COMPRESSION SPRING 1| Kro#12 |FLAT HD.BOLT Max07—12L | 2 | vc2101 |CRING §21 1
JD1801 | TRIGGER VALVE GUIDE 1 | KMo412A [HEX.SOC.HD BOLT Max07—12L | 4 | YE3001 |ERING §30 1
JD1901 | TRIGGER 1| KMo414 |HEX.SOC.HDBOLT M4x07—14L | 4 | YG0401 |SPRING WASHER §4 4
JD2001 |CONTACT LEVER 1| Kmos12 |HEX.SOC.HDBOLT M5x08—12L | 11| YG0601 |SPRING WASHER §6 2
02101 |SPRING 1 | Kmos18 |HEX.SOC.HDBOLT Mex10—18L | 2 | YG0801 |SPRING WASHER §8 1
02201 |ADJUSTING WHEEL 1| Kmos14 |HEX.SOC.HDBOLT M8x125—14L | 1 | YN0812 |HEXNUT M8x1.25 1
JD2302 |ADJUSTABLE SEAT 1| KP3016 |PARALLELPIN § 3x16L 1| Ywos02 |FLAT WASHER §4 1
02401 |LINK 2 | KP3050 [PARALLELPIN § 3x50L 1| Ywos01 |FLAT WASHER §5 1
JD2502 |ANVIL HOLDER 2 | KP4008 [PARALLELPIN § 4x8L 2
JD2601 |SPACER 2 | KP4013 |PARALLELPIN § 4x13L 6
JD2802 |PENETRATION ECCENTRIC 1 | KRo#10 |BUTTON HD.BOLT M4x0.7—10L | 2
02901 |BUSHING 1 | KRo506 |BUTTON HD.BOLT M5x08—06L | 1
JD3001  |COVER PLATE 1| Ks2510 |SPRING PIN §2510L 2

% ¢ If you need to order parts, please mark both Parts No. and Description. 5%




